
E
d 

: 				
R

ev
 :

 				
	




INSTRUCTION

12
/2

0
G

R
LD

TO
O

R
X

W
B

X
18

00
00



1

1 PC

2 3 4

5 6 7 8

PART    LIST

1 PC 1 PC 1 PC

2 PCS

2 PCS 13 PCS

M10 Washer

1 PC

13

109 11 12

4 PCS 7 PCS

M10*20  bolt

4 PCS

1 PC

M10 Nut

2 PCS

M10*70  bolt



1

Step  1

10
12

4

6

11

12

10

8

7

9

5
3

1

13

12

11

12

11

12 13

12

2 11

12



GARLANDO SPA
Via Regione Piemonte, 32 - Zona Industriale D1

15068 - Pozzolo Formigaro (AL) - Italy
www.toorx.it  -  info@toorx.it




